KIPP MEDI grip
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Certificate

on the antimicrobial properties of mateials
The product

MEDI grip

of the company
HEINRICH KIPP WERK GmbH & Co. K&
Heubergstraio 2, 72172 Sutz am Neckar, Dot
successfuly tested against
jomonas seruginosa DSM 939 / ATCC 15442
asantimicrobial
65805 gum ot

according to ASTM E 2180 (modified)
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parts or surfaces made from the tested material
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Naremberg, Germany, Septemer 107, 2020
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53;; Labs .
Certificate

on the antimicrobial properties of materials
The product

MEDI grip

of the company

HEINRICH KIPP WERK GmbH & Co. KG
Heubergstralle 2, 72172 Sulz am Neckar, Deutschland

has been successfully tested against
Staphylococcus epidermidis DSM 18857
Pseudomonas aeruginosa DSM 939 / ATCC 15442

as antimicrobial
(2 99.9% germ reduction)

according to ASTM E 2180 (modified)

For details, see Test Reports No. 2202.1 / 150922-683-2180-01; sample: 6832109154077;
2407/ 160511-683-2180-01; sample: 6832704164483; 2202.1 / 150922-683-2180-01;
sample: 6832109154080, 2339.2 / 160301-10195-2180-02; sample: 101952902160020;
2202.2 / 150922-683-2180-02; sample: 6832109154083; 2339.3 / 160301-10195-2180-03;
sample: 101952902160021

The bearer of this certificate is entitled to affix the following seal to
parts or surfaces made from the tested material

Nuremberg, Germany, September 10, 2020
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Manfgihg Director Labbratory Director

QualityLabs BT GmbH, Neumeyerstralie 46a, 90411 Nuremberg, Germany




